
OWNER'S HANDBOOK

Harrier 48 BBC
CODE
493E

Auto Drive
(Variable Speed)

(English Version)
CODE FROM SERIAL NO: PART NUMBER: 111-1240 (A)
493E 270000001
ISSUE   01.08.07

111-1240 (A)  2/8/07  8:50 am  Page 1.1



1

2
3

4

6
5

7

8

9

10

11

12

14

15

16
17

19

18

5631TH01A

13

Main Features

Specifications

MAIN FEATURES /SPECIFICATIONS

Code 493E

Engine Briggs & Stratton

Engine type Series 650 124T02-0162-B1

Engine/Cutterblade speed 2800 rpm

Fuel type Unleaded petrol

Fuel capacity 1.5 litres

Oil type SAE 30 engine  oil

Oil sump capacity 0.6 litres

Cutting width 480mm

Cutting height 13 - 60mm

Overall dimensions 1,510 x 590 x 1080mm

Dry Weight 49.5 Kg 

1. Spark Plug Lead.
2. Engine Cover.
3. Air Cleaner.
4. Fuel Filler Cap.
5. Oil Filler Cap and Dipstick.
6. Serial No.Label.
7. Handlebar Securing Knob.
8. Engine Start-Grip.
9. Throttle Control/Engine Stop
10. BBC Control Lever.
11. Handlebar.
12. Ground Drive Clutch Lever
13 Blade Brake Clutch Lever
14. Variable Speed Control ( see note )
15. Grassbag Assembly.
16. Grassbag Cover.
17. Deflector.
18. Height of Cut Adjuster
19. Exhaust Guard

Note: Item 14 should only be operated whilst the engine is running or the cable will be damaged.

111-1240 (A)  2/8/07  8:50 am  Page 1.2



1.34

Item No. Description Part No. Qty
493

Item Note

1 GRIP FIX EXT 5/16 04020 2
2 CONNECTING ROD 111-0187 1
3 BATTERY COVER 111-0595 1
4 BOLT HANDLEBAR M8*45 HY226024 2
5 CABLE BBC 111-0748 1
6 CABLE GUIDE 410037 4
7 CABLE_CLUTCH V/S 111-1083 1
8 CAP FOR M8 NUT BLACK HY234051 2
9 HANDLEBAR CLAMP PLATE 340028 2
10 FLAP_GRASSBAG 111-0196 1
11 DEFLECTOR 111-0633 1
12 ENGINE XTS50 B&S 111-0204 1
13 BBC CONTROL LEVER 340179 1
14 FRAME_GRASSBAG 111-0194-03 1
15 GRASSBAG 111-0952 1
16 GUIDE_ROPE 305093 1
17 HANDLEBAR LOWER 410034W 2
18 HANDLEBAR UPPER MOULDED 111-0519 1
19 LEVER CLUTCH 306094W 1
20 BOLT COACH M8 x 45 09379 2
21 NUT M6 NYLOC ‘T’ TYPE 09438 2
22 NUT M8 NYL INSERT T TYPE 09441 2
23 PIN PIVOT 340182 2
24 RATCHET PLATE HOC 111-0201 1
25 CONTROL LEVER MOULDING 111-0185 1
26 ROD DEFLECTOR 560017 1
27 SCREW TAPTITE M6*16 09365 4
28 TOP MOULDING CONTROL 111-0183 1
29 SCREW TAPTITE UNC 3/8"*1 1/4" 09349 1
30 SCREW 06*20 PT PAN FLANGE 09687 2
31 SETSCREW M6x55 POSI PAN Z&P 09780 2
32 THROTTLE CONTROL BBC 111-0747 1
33 SPRING DEFLECTOR 410030 1
34 CABLE VARIATOR 111-1193 1
35 KNOB M8 HANDWHEEL 480088 2
36 WASHER NYLON 19*11*1.6 09688 2
37 ACTUATOR MOULDING CONTROL 111-0186 1
38 ANCHOR MOULDING CONTROL 111-0184 1
39 PLUG TUBE 7/8*15G 300160 2
40 DECAL HAYTER ROYAL WARRANT 410087 1
41 DECAL SERIAL NUMBER -------- 1
42 DECAL ENGINE HARRIER 48 111-0759 1
43 STARLOCK PUSH-ON FASTENER 5MM 111-0718 1
44 CABLE TIE HY3966 3
45 DECAL HEIGHT OF CUT 320006 1
46 GRASSBAG ASSEMBLY 111-0764 1 INCLUDES 1,10,14,15
47 DECAL BBC 111-0745 1
48 WASHER PLAIN M6*12*1.6 09472 1
49 DECAL CAUTION 111-0083 1
50 NUT M6 NYLOC P TYPE 09544 1
51 BASE MOULDING CONTROL 111-0182 1
52 SCREW 10*3/4 S.TAP 70-11-012 3
53 MOULDING SECURING 111-1065 1

LISTPARTSMAINFRAMEUPPER

111-1240 (A)  2/8/07  8:50 am  Page 1.34



1.35

7

34

27

27

4

4

44

44

31

31

19

30

30

15

14

10

32

40

20

20

29

41

45

44

24

26

3

6

33

5

18

23

23

13

9

9

16

8

8

36

36

22

22

21

21

39

39

47

*

*

35

35

48

50
A

2

43

51

View A

38

37

1

1

49

11

46

17

17

12

42

52

25

28

53

UPPER MAINFRAME PARTS LIST

111-1240 (A)  2/8/07  8:50 am  Page 1.35



1.36

LISTPARTSMAINFRAMELOWER

Item No. Description Part No. Qty
493

Item Note

1 FRONT AXLE WELD ASSY 111-0588 1
2 BAR SPRING TENSION 111-0672 1
3 BEARING 6001-2RS 411027 2
4 BEARING FRONT AXLE 410069 2
5 BEARING HOUSING ROLLER 219102 2
6 BELT VARIATOR 536 111-0771 1
7 BOLT CENTRE BBC 343029 1
8 BRACKET CABLE HY412003 1
9 BRACKET CONN ROD 111-0699 1
10 BUSH DIA 6.3*DIA 9.5*7 340154 1
11 BUSH PIVOT 411031 1
12 PULLEY 51MM PCD 111-0822 1
13 CHAIN 40 PITCHES 3/8" INC LINK" 411016 1
14 SUPPORT BRACKET REAR ROLLER 111-0426 1
15 ROD-CONNECTING 111-0202 1
16 COVER DRIVE 411013 1
17 CUTTERBAR BBC 485005 1
18 SPRING CABLE ANCHOR 111-0527 1
19 ROLLER FREEWHEEL ROCKET BRAND 340150 2
20 WARNER BBC 5915-24 485007 1
21 FRONT_FINS 111-0594 1
22 GEARBOX 411002 1
23 GRIP FIX EXT 5/16" 04020 1
24 HOUSING PIVOT BEARING - LH 410048 2
25 CAP HUB 111-1251 2
26 KEY WOODRUFF No 505 1662 1
27 KNOB HOC 480134 1
28 LEVER HOC 480128 1
29 LEVER VARIABLE PULLEY 411014 1
30 LOCKNUT 340163 1
31 NUT M6 LUG 410076 4
32 MAINFRAME 111-0548-08 1
33 NUT M6 NYLOC 'P' TYPE 09544 2
34 NUT M8 NYL INSERT T TYPE 09441 1
35 NUT UNF 1/2" NYLOC EXT THIN5/16" HY4486 2
36 SPACER 340157 1
37 OILITE BUSH ROLLER 340129 2
38 PIN ROLL DIA 3/16*3/4 03997 1
39 PIN SELLOC SPRING 3/16*1 HD HY03354 1
40 PLATE SECURING 219037 1
41 FRAME REAR ROLLER W/A 111-0585-03 1
42 ROLLER SHELL ASSEMBLY 111-0592-03 2
43 SPRING BLADE BRAKE TENSION 343011 1
44 SCREW TAPTITE M6*16 09365 26
45 SCREW TAPTITE M6*16 C/SK POZI 09545 4
46 SCREW TAPTITE M6*20 W/HD 09575 9
47 SCREW TAPTITE M8*25 HEX W/HD 09787 1
48 SETSCREW M6*25 09364 2

111-1240 (A)  2/8/07  8:50 am  Page 1.36



1.37

LOWER MAINFRAME PARTS LIST

Item No. Description Part No. Qty
493

Item Note

49 SHAFT ROLLER WELDED 111-0589 1
50 SHROUD-FREEWHEEL 340168 1
51 SPRING COUNTER BALANCE 410050 1
52 SPRING TORSION HOC GALV 480132 1
53 SPRING VARIATOR HY412004 1
54 SPROCKET GEARBOX 10T*3/8 411011 1
55 SPROCKET ROLLER 18T*3/8 411010 1
56 THROWPLATE 111-0218 1
57 UNDERDECK CHUTE 111-0131 1
58 UNDERDECK COVER 111-0133 1
59 PULLEY VARIATOR ASSY 411001 1
60 WASHER PLAIN 5/16*1*16G 09270 1
61 WASHER PLAIN M6 09472 2
62 SCREW SOC SHOULDERED ZIS8L030S 1
63 WASHER STARLOCK 5/16" 0201086 2
64 WHEEL WITH BEARINGS 111-1250 2
65 NUT M6 NYLOC 09472 1
66 CLUTCH LEVER 411020 1
67 CLUTCH SPRING 411021 1
68 PULLEY 411019 1
69 PIN 411023 1
70 BELT VARIATOR 450 411025 1
71 BRACKET BBC W/A 111-0180-03 1
72 SCREW SOC. HD BUTTON 111-0820 2
73 SPACER CUTTERBAR BBC 111-0707 2
74 SCREW TAPTITE UNC 3/8*1 1/4 09349 2
75 NIPPLE SPLIT 510118 1
76 SPACER CUTTERBAR BBC 111-0819 1
77 BEARING 111-1252 4 2 PER WHEEL

111-1240 (A)  2/8/07  8:50 am  Page 1.37



1.38

65

67
66

69

68

22

46

45

45

45

46

47

48
44

4446

44

44

44
44

44

44

44

61

61

2

42

42

30

19

36

9

15

58

57

21

32

1

41

27

52
28

53

11

3

3

706
13

29

16

54

55

59

4

4

51 24

24

50

10

37

17

5

540

34

33

33

60

23

38

39

63

63

37

49

19

8

44

31

44

44

20

62

18

72

73

75

43

56

Detail A

A

44

44

*

*

26
46

44

74
74

7

71

12

**

31

46
44

14

44

**

**
**

76

35 25

46

6477

3525 6477

77

46

LOWER MAINFRAME PARTS LIST

111-1240 (A)  2/8/07  8:50 am  Page 1.38


